
Arab Republic of EgyptMinistry of Housing, Utilities and Urban DevelopmentHousing & Building National Research Center
ــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــ

Egyptian CodeConcerning Design Criteria and RulesOfPotable Water and Sanitary Drainage Treatment Plants andPumping StationsMinisterial Decree No. 169/1997Volume IITreatment Works(Wastewater)

Fourth Edition2008

Arab Republic of EgyptMinistry of Housing, Utilities and Urban DevelopmentHousing & Building National Research Center



ــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــــ

Egyptian CodeConcerning Design Criteria and RulesOfPotable Water and Sanitary Drainage Treatment Plants andPumping StationsMinisterial Decree No. 169/1997Volume IITreatment Works(Wastewater)
[...]
- Aeration tank is supplied by raw sanitary drainage water equally along tanklength and the water is sucked from the tank with the same method from theother side.



77

- This system is characterized by accommodation of great amounts of suspendedsolid materials in the aeration tank, where this leads to significant decrease intank size, in addition that this system is stable to the greatest extend to face anyincrease in hydraulic or organic pumping rates.
4-1-5 Contact Stabilization System
- Contact stabilization system is defined as bio-absorption process. This systemmay contain or not contain primary sedimentation stage. Sanitary drainagewater with the returned sludge are aerated in contact aeration tank for shortperiod ranges from 0.5 to 1.5 hours by completion absorption process of organicmaterials exist in sanitary drainage water by sludge. This is followed by sludgesedimentation process in final sedimentation tank, then it is sucked and pumpedto an aeration tank called sludge stabilization tank for a period ranges from 3 to6 hours before being pumped to contact aeration tank again.
- This system requires an amount of air similar to the conventional system. Thisamount is distributed to contact aeration tank and sludge stabilization tank,however total volume of contact aeration tank and sludge stabilization tank isequal to half volume of aeration tank in conventional system.
4-1-6 Extended Aeration System
- This system is similar to completed mixed system and oxidation ditch system,where sanitary drainage water is completed mixed in the aeration tank inaddition to increase of aeration period.



78

- This system is characterized by decrease rate of organic load, long aeration time,increased amount of suspended solid materials, decrease ratio of food to amountof micro-organisms and increase removal efficiency of BOD. Due to long periodof aeration, solid materials are well stabilized. Great amount of air is used in thissystem; therefore operation costs are very high.
4-1-7 Oxidation Ditch System
- It is a method of activated sludge methods and depends on extended aerationsystem. It consists of oval long channel contains three horizontal mechanicalmixers or brushes to mix the water in the tank. Sides of the tank are made fromreinforced or plain concrete.
- In this method, must keep continuous mixing to ensure contact of water withsurface air, where oxygen required for the biological process is entered, inaddition to preventing sedimentation of suspended materials.
- Water velocity at the ditch ranges from 0.3 to 0.4 m/s. Width of the ditch isdetermined according to suitable length of the mixer that gives the requiredamount of air. Depth of the ditch ranges from 1 to 1.2 meter.
- Diameter of the brush is about 70 cm, and is revolved with speed of 75 rpm togive oxygen dissolution rate of about 2.8 kg / linear meter / hour.
- Efficiency of the brushes necessary for water mixing in oxidation ditches is (120-150) m3 of water / linear meter of the brush.
- The brushes need electrical power of 1.35 KW / linear meter of the brush.Volume of the oxidation ditch is calculated according to design criteria in table(2-1) for extended aeration system.



79

- Raw water is entered from the side of the ditch and move in the direction ofrotation of the brushes. The water exits from the opposite side which is providedby outlet heir of suitable length, which is designed so that it is not flooded withwater in case change of its level in the ditch.4-2 Design MethodTo design sanitary drainage water treatment plant using activated sludge, thefollowing steps must be followed:1. Equation (1) is used to determine volume of aeration tank:Volume of aeration tank:
Where:

From column (9) in table (2-1), BOD5 removal percentage can be determined, ratioof food to micro-organisms (F/M) can be determined from column (4), thus totalamount of suspended solids in the aerator can be selected form column (2) (MLSS).By knowing the flow (Q), equation (1) is used to find volume of aeration tank (V).



80

2. Hydraulic retention time in aerator is fulfilled using equation (2) compared withcolumn (5)Hydraulic retention time in aerator:

3. Organic load rate is calculated by comparison this value with column (6).4. Excess sludge is calculated using equation (3)Excess sludge production:

Where:

5. Sludge retention time (SRT) is calculated from equation (4) and then comparingthe results with column (7)



81

Volume in liter for one gram of activated sludge after settlement period of half anhour in one liter size cylinder =



82

6- Recirculation rate of sludge is calculated from equation (5) and the result iscompared with column (8).Oxygen requirement

7- Quantity of the required oxygen is calculated from equation (6) for total oxidationof the organic materials (for carbonation and nitrification)(7) For nitrification



83

Sanitary Drainage Water Treatment System Design
TreatmentSystem Hydraulicproperties ofwater flow MLSSMg/liter

Ratio ofvolatilesuspendedsolids toMILSS
F/MBODKg/kg/day

Hydraulicretentiontime(Hour)
OrganicloadrateBODKg/m3

Solidsretentiontime(day)

Ratio ofreturnedsludge torawwaterflow
BODremovalpercentage

BODremovedkg
Airamountrequiredfor eachkg ofBOD(1) (2) (3) (4) (5) (6) (7) (8) (9) (10) (11)Conventional Compressed 1500-3000 0.8 0.2-0.4 4-8 0.3-0.7 5-15 0.25-0.5 85-95 0.8-1.1 40-60Taperedaeration Compressed 1500-3000 0.8 0.2-0.4 4-8 0.3-0.8 5-15 0.25-0.5 85-95 0.7-1.0 50-80

Step aeration Compressed 2000-3000 0.8 0.2-0.4 3-5 0.7-1.0 5-15 0.25-0.75 85-95 0.7-1.0 50-80
Contactstabilization Compressed 1000-3000 (1)2000-6000 (2) 0.8 0.2-0.5 0.5-1.5(1)3-6 (2) 1.0-1.2 5-15 0.25-1 85-95 0.7-1.0 50-80 (2)

Completedmixed Compressed 3000-6000 0.8 0.2-0.6 3-5 0.8-2.0 5-15 0.25-1.0 85-95 0.7-1.0 50-80High rateaeration Compressed 300-800 0.8 1.5-0.5 1.5-3 1.2-2.4 0.2-0.5 0.15-0.5 60-75 0.4-0.6 25-50Extendedaeration andoxidationditch Compressed 3000-8000 0.6-0.5 0.5-1.5 18-36 0.2-0.4 20.-30 0.35 90-98 -1.0 100-140
(1) Contact aeration tank (2) Sludge stabilization tank     (3) This amount is divided equally over the contact aeration tank andsludge stabilization tank.

Table no. (2-1) Design amendments in  various operating systems for activatedsludge process



84

5- Final sedimentation tanks5-1 Purpose of the unit
- Sedimentation of the suspended solids formed in filters or sludge activationtanks.
Sedimentation tanks are divided into two types:A. Rectangular tanksB. Circular tanks
- It is preferred to use circular tanks due to the high flow entering to finalsedimentation tanks.

5-2 Unit Components- As in primary sedimentation tanks.
5-3 Design criteria5-3-1 Rectangular tanks:
- Length: 25- 40 m
- Width: 6- 10 m
- Water depth: 3.00 – 3.5 m
- Retention time: 1.5 – 2.00 hour- Surface load rate:A- Final sedimentation tank after biological filterSurface load rate = 10 – 25 m3 / day / m2 in case of medium flow= 40 – 50 m3 / day / m2 in case of maximum flowLoad rate at outlet heir: 100 – 150 / day / linear meter



85

B- Final sedimentation tank after sludge activation tank (Does not contain extendedaeration system)Water depth = 3.5 – 4.5 mRetention time = 2.0 – 3.0 hourSurface load rate = 25 – 35 m3 / day / m2 in case of medium flow= 40 – 50 m3 / day / m2 in case of maximum flowLoad rate at outlet heir: 100 – 150 / day / linear meter
5-3-2 Circular tanks:
- Water width: 2.5 – 4.5 m
- Diameter: 25 – 40 m
- Bottom inclination: 1/10 – 1/15
- Surface load rate: As in rectangular tanks
- Load rate at outlet heir: As in rectangular tanks
- Retention time: As in rectangular tanks
- Surface load by suspended solids must be confirmed using the followingformula: MLSS (mg / liter)Loading by suspended solids (kg /m2/hour) = ----------------------------------------------Surface load rate (m/hour) (24 × 103)Suspended solids load rate:
- 3 in case of medium flow
- 8 in case of maximum flowThird: Sludge Treatment



86

Sludge treatment passes through three stages:1 Thickening2 Stabilization3 Dewatering
1- ThickeningThe purpose of this process is to decrease water content in sludge and increaseconcentration of solids, which leads to decrease total volume of sludge beforestabilization and dewatering processes. This helps in decreasing cost of stabilizationprocess, if any. The used methods are as follows:
1-1 Gravity thickenersIn these tanks, arms are used to slow mixing of sludge that leads to water separationand increase of sludge concentration at the lower part of the tank because of sludgedensity is greater than water density. Water is dewatered at the upper part of thetank and returned to the inlet of the plant. Fig (2-13) shows mechanical sludgethickener.1-1-1 Design criteria of gravity thickeners
- Retention time:1 – 2 day, it is taken 1.5 day and depends on sludge volume ration (SVR)
- Surface load rate:
 Sludge collected from primary sedimentation tanks: (98 -147) kg solids /m2/day
 Sludge collected from final sedimentation tanks after biological contact filters:(49 -59) kg solids /m2/day



87

Fig (2-13): Mechanical Sludge Thickeners



88

 Sludge collected from final sedimentation tanks after activated sludge tanks: (20-30) kg solids /m2/day
 Sludge collected from primary sedimentation tanks + Sludge collected from finalsedimentation tanks after activated sludge tanks: (49 -59) kg solids /m2/day
- Arms rotation speed: It is selected so that the linear velocity at the tankcircumstance does not exceed 3 m/min
- Water width: (2.5 – 3.5) m
- Tank floor inclination: 1/6 or 1/4
- Diameter of sludge suction pipe: Not less than 150 mm.



89

1-2 Air floatation thickenersThis type of thickener is used in big treatment plans and produce great amount ofsludge. Air bubbles are used in these tanks with certain volume. Fig (2-14) showssteps of operation of air floatation system.
1-2-1 Design Criteria
- Use of compressed air subjects part of sludge to pressure ranges from 3 to 5kg/cm2.The following must be taken into consideration:
- Water from pressure chamber must be mixed with the raw sludge before beingentered to air floatation thickeners.
- After entering sludge to floatation thickeners and due to sludge pressure relief,the suspended solids are floated due to their saturation with air and theirvolume weight is decreased and formation of floated sludge that are collectedusing a system for scum collection as shown in the attached drawing.
- Operation efficiency of air floatation system can be improved by adding chemicalmaterials, such as aluminum sulfate and polymers that assist in increasingefficiency of solids separation, which reaches to 90-98%.



90

Fig (2-14): Air Floatation Sludge Thickeners



91

2- Anaerobic stabilization (Anaerobic Digestion)Anaerobic digestion process is defined as the process of stabilization and oxidationof organic materials in sludge in the absence of oxygen. During digestion process,solid organic materials are collected and converted into gases. From this group ofreactions stabilized sludge is produced with high concentration of inorganicmaterials. Not all organic materials are stabilized during reaction processes due tothe presence of complex organic materials that are hard to be decomposed.There are two types of digesters:2-1 Conventional sludge digesterIn this type of digester, sludge is not mixed in the digester and the following layersare produced:
- Surface clarified water layer.
- Activated digested sludge layer
- Digested sludge layer.Fig (2-15) shows conventional sludge digester.2-1-1 Design CriteriaDigester volume is calculated from the following equation:
Where:V = Digester volume (m3)Vf = Daily added sludge volume (m3/day)Vc1 = Daily sucked sludge volume (m3/day)TI = Digestion time from 20-25 (day)



92

Sludge can be digested in one stage system and the following values are used toconfirm calculations of digester volume:

Fig (2-15): Conventional Sludge Digester



93

The proposed volume:A. Sludge from primary sedimentation tanks: 0.05 – 0.075 m3B. Mixture of primary and biological sludge: 0.1 – 0.15 m3
Load factor:
- Sludge from primary sedimentation tanks or sludge collected from primary andfinal sedimentation tanks: 0.3 – 0.75 kg / m3 / day
2-2 High rate sludge digesterSludge is added continuously to high rate digester and well mixed by mechanicalmethods or by returning part of the gas produced from digestion process after beingcompressed. The digester is heated to operate with maximum efficiency in thepresence of physophilic bacteria (10-40°C).Fig (2-16) shows high rate sludge digester.Due to continuous mixing of digester contents, different layers are vanished in thedigester, such as:
- Surface water layer.
- Inactivated sludge layer.Retention time can be significantly decreased through sludge condensation and toincrease percentage of solids to 6%. In this case retention time is decreased to (10-15) days.Fig (2-17) shows two stages high rate digester, where the design allows for eachstage to accommodate the sludge produced from flow of 20,000 m3/day from rawwater.



94

Fig (2-16): High rate sludge digester components



95

Fig (2-17): Two stages anaerobic sludge digester



96

2-2-1 Design CriteriaDigester volume:

Where:VI = First stage digester volume (m3)VII = Second stage digester volume (m3)Vf = Daily added sludge volume (m3/day)Vd = Daily calculated sludge volume (m3/day)T = Second stage retention time (usually about 10 days)Th = Retention time in first stage digester (10-15 days)Circular conventional digester with diameters range form 6 to 55 m is used intreatment plants with capacity 4000 m3/day and less, while treatment plants ofcapacity more than 4000 m3/day are provided with two digesters each of one stageand has a capacity that allows treatment of sludge produced from 3000 m3/day ofraw water at most.High rate sludge digester is designed in two stages; each stage accommodates thesludge produced from flow 20,000 m3/day of raw water.
- Water depth ranges from 4.5-6 m and must not exceed 9 m. Digester height overwater surface to tank cover is determined by knowing the following:
 Shape and type of tank cover.
 Maximum pressure collected over water surface.



97

This height in the tanks covered by fixed covers of conical surfaces is greater than0.4 m, while for movable covers, the minimum allowable height between watersurface and the cover is greater than 0.6 m. For tanks with fixed horizontal surface,this height is about 0.8 m, as shown in Fig (2-18).
- Gas daily production rate is about 0.9 m3/day of the decomposed volatile organicmaterials.
- Digester bottom is design in inclination shape with inclination ratio not less than1:12 to facilitate sludge suction.
- Digester cover is designed in a fixed shape from reinforced concrete in the formof dome, cone or flat surface. While the movable cover is made from steel andmust allow for the cover to move a distance from 1.2-2 m. The produced gas issucked from outlet holes installed at 1 m from water surface. Digester cover isprovided with a number of maintenance holes, not less than two holes, withdiameter not less than 0.75 m to facilitate maintenance works.
- For big digestion tanks of diameter exceeds 25 m, they are provided with fourmaintenance holes at least. These holes are used to separate the floated scum.
- Sludge transfer pipes diameter is not less than 200 mm, and sludge velocity inthe pipes ranges from 1.5 to 2.5 m/s.
- Gas pipes are made from cast iron, galvanized iron or galvanized steel. Pipes aretied by flanges if pipe diameter is greater than 100 mm. For pipe diameter lessthan 100 mm, pipes are welded. Underground pipes are tied by mechanicaljoints.



98

Fig (2-18): Foxed and movable cover of sludge digester



99

(5- Potable Water and Sanitary Drainage Treatment Plants – volume 2)
2-3 Aerobic sludge digestersIt is applied usually when using activated sludge system in the biological treatment(using of mixed sludge form primary and final sedimentation tanks or the sludgeresulted from final sedimentation tanks only), but it is hard to use this system fordigestion of the sludge resulted from primary sedimentation tanks only. It is usedalso in digestion process with compressed aeration system. Fig (2-19) showsaeration sludge digester.